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1.2M Drop Test Report

I . Sample Description iR

Name of
Goods

AR

Li-ion Battery XDX 102050 3.7V 1000mAh 3.7Wh
BB ¥t XDX 102050 3.7V 1000mAh 3.7Wh

Manufacturer

&P

Dongguan Xiangdaxing New Energy Technology Co., Ltd.
AREETFIE DR R IR R R A 7

Address
HihE

Room 603, Building 3, No.180 Jinxiaotang Village Road, Fenggang Town, Dongguan
City, Guangdong, P.R. China

AR R ST R R IR A AT % 180 5 3 51 603 &

Factory
T

Dongguan Xiangdaxing New Energy Technology Co., Ltd.
ARSE T FHIE DB e YRR B A FR A 7

Address
HihE

Room 603, Building 3, No.180 Jinxiaotang Village Road, Fenggang Town, Dongguan
City, Guangdong, P.R. China

AR R SE TR K IR A AT % 180 5 3 51 603 &

Sample
Physical
description

R EEES

Packaging
dimensions
AHR
(LXWXH)

Packaging
Material

2z

Approximate
Silver Cuboid

RO KT A

Corrugated
carton

FUR 2R AH

(335x302X%
230)mm

Nominal
Voltage

FAK L R

Rated
3.7V Capacity
PERE

Battery
Number

R

1000mAh
3.7Wh

448PCS

Gross weight per package

BRRFEE

Net weight of
batteries per
package
FREMHEBRFE

9.69kg

Test Start Date
PAFF4E B B8

Test
Completion
Date

TS5 Bl H 3

2025.01.07 2025.01.14

II. Standard #r#E

“Recommendations on the Transport of Dangerous Goods, Model Regulations” Twenty-third
revised edition (ST/SG/AC.10/1/Rev.23 (Vol.l) SP188).
(CRTfal s s MEEA) 5 -+ =1k (ST/SG/AC.10/1/Rev.23 (Vol.l) SP188).

I1. Test Item JXTEH

1). Drop test By R

IV. Test Method Ji&X 5 E

The package of batteries is dropped from 1.2m, 5times per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein, without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.

R AR (S i R F) N 1. 2 KR AT VR, BB 5 K. ARy

TR IR AR,

BT PR AR SZAEAT— AL 1. 2 KBRS, I HBCA RS BB AIR .

BRIV T BB R A TS, R AR A AR AR AR

Report Number %

Y5 : 241240330496-45
Report Authentication Web #i & & #]3:: www.nrccsafety.com

Page 2 of 5 % 2713% 511
Tel: 86-755-27322216




1.2M Drop Test Report

/

front

V. Test Result JIliA% R
1) Drop test Bl
Drop position Test status Conclusion
BRIEALE Mz iEmR %ie
Front No packaging damaged Pass
AU BERIRBRA =S (L
Edge No packaging damaged Pass
AL BELEIRA =S
Angle No packaging damaged Pass
= [ZESZEE N =S
Side No packaging damaged Pass
i [ZESZEE N =S
No packaging damaged Pass
TR BRIRBIA =S
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N{/‘)c-g 1.2M Drop Test Report
VI.Photos HR}+
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//7_7 1.2M Drop Test Report

EREMR

Important Notice

1. This report is invalid until signed by the approver and sealed by the NRCC (Shenzhen) Safety
Technology Co., Ltd. (Hereinafter referred to as "the Laboratory").
AARE T H NS T GRIID Z2RHAR AR (BURRFR “S2E" ) E IR
2. This report is invalid with any unauthorized altered, forgery, falsification or partial replication.
At e thit. Bk, Wk, &8 E M TR
3. This report is only valid to the test conclusion under the precondition that client submitted real

entrusted materials and samples, and the test conclusion result is not relevant with other materials
sharing same name or congeners.

AR A B IN A5 e AN AR ZEHE 7 $E S I ZAE BORVRIAE i B SO0 T ARG Rl 258 SR S A4 PR &

FAth [R) 6 o o ar I 4518 75 5%
4. When significant changing of manufacturing process, materials, components, or other factors of
the battery may change its hazard classification, this battery should be identified again; If relative
regulations or standards update, the conclusions may change, and the batteries should be
identified again.

W H A TEL MR AR A BRI, i et R AR BRI, B kAT
RO s AR 5 BT AR VR L bR AR AR, R4 v RE R AE AR, N B A TAR I
5. Objections to the test report must be submitted to the Laboratory within 15 days.

AR B A RV BTS2 HE 156 RN SRR iR .

6. Should there be any inconsistencies between Chinese and English content in this report, the
Chinese version shall prevail.

AR SN A H A B, DL SC B Y
7. Visiting www.nrccsafety.com, or contact us by telephone, email could check report authenticity.

Al i) www.nreesafety.com, BB HE . HIBE R BN .

******End Of Report T&%%—;ﬁ******
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